
Hwd:Chapter 2 2-1 Addendum to Panamá Bay and  
  Panamá City Sanitation Project  

Chapter 2 – Treatment Alternatives 
 

2.1 Effluent Regulations 
In September 2000, Salud (Ministerio de Salud) issued the publication entitled “Normas para Aguas 
Residual” which outlined the regulations on municipal and industrial wastewater discharges and 
established biosolids quality criteria and final disposal methods.  These national standards and 
regulations were prepared under the cooperative guidance of the Ministerio De Commercio E 
Industries, Salud and ANAM.  The Reglamento Técnico DGNTI – COPANIT 35-2000 (Agua 
Descarga De Effluentes Líquidos Directamente A Cuerpos Y Masas De Agua Superficiales Y 
[...]
Maximum values of effluent constituents routinely monitored at treatment works are presented in 
Table 2.3-1. 

Table 2.3-1 
Selected Effluent Limits 

Parameter Effluent Limit 
BOD5 35 mg/l 
Total Nitrogen, TN 10 mg/l 
Total Phosphorus, TP 5 mg/l 
Total Suspended Solids, TSS 35 mg/l 
Total Residual Chlorine, TRC 1,5 mg/l 
Grease and oils, AyG 20 mg/l 
Total Coliforms 1.000 NMP/100ml 

Marine outfall and diffuser systems provide an additional level of pollutant dilution and concentration 
reduction when a wastewater effluent (freshwater) is discharged from a submerged marine outfall 
diffuser and is mixed with seawater.  Initial dilution and mixing with seawater occurs in the marine 
environment from both the rising freshwater plume and local sea currents.  In many countries, 
regulatory agencies may define a mixing zone in the vicinity of the marine outfall as the surface area 
where wastewater effluent and seawater mix in order to reduce pollutant levels to acceptable 
concentrations.  Typically, constituent concentrations are measured at the edge of the mixing zone 
where the receiving water quality standard or maximum pollutant concentration level must be 
achieved.  Within the mixing zone, higher concentrations of wastewater pollutants exceeding water 
quality standards are allowed.  In many countries, water quality standards are more stringent than 
specific pollutant limitations.  Hence, the dilution associated with a mixing zone reduces constituent 
concentrations to acceptable levels for marine life.  Panamá is in the process of developing water 
quality criteria. 

The dilution of wastewater constituents within a marine mixing zone can be viewed as treatment 
process.  There is a trade off between the environmental degradation allowed in the mixing zone and 
the economic savings associated with inexpensive treatment (dilution in seawater). 

Under Reglamento Técnico DGNTI-COPANIT 35-2000, wastewater constituents must be reduced to 
maximum allowable limits prior to discharge into receiving waters.  According to existing Panamanian 
law, no treatment credit is allowed for effluent dilution from a marine diffuser system. 



2.0 Treatment Alternatives 
 
 

Hwd:Chapter 2 2-5 Addendum to Panamá Bay and  
  Panamá City Sanitation Project 

2.4 Simplified BNR Activated Sludge Process 
2.4.1 Process Description 
The simplified BNR activated sludge process was recommended in the June 6, 2003 “Final Technical 
Assistance Report, Panamá Bay Sanitation Project”.  The “Best Nutrient Removal (BNR)” 
modification was step-feed nitrification / dentrification of the activated sludge process.  The aeration 
tank configuration included an anoxic zone in the front of each pass.  Raw wastewater and return 
sludge are fed into the anoxic zone and allowed to mix in the absence of oxygen.  The anoxic zone 
chamber is fully enclosed to prevent atmospheric oxygen to be dissolved in the tank content and to 
prevent the release of nuisance hydrogen sulfide gas.  This is a simple modification to the activated 
sludge process and is easy to operate.  The same anoxic zone was presented in the earlier July 2002 
CMP supplement entitled “Conceptual Design and Implementation Report”.  The process flow 
schematic is shown on Figure 2-1.  The plant layout at the Juan Diaz site is shown on Figure 2-2.  
Expected performance is summarized below. 
 

Table 2.4-1 
Simplified BNR Activated Sludge process Performance 

   Effluent Concentration (mg/l) 
 

Parameter 
 Removal 

Percent 
Annual 
Average 

Maximum 
Month 

Maximum 
Day 

Discharge 
Limits (1)

BOD5  85% 20 <25 30 35 
TSS  85% 20 <25 30 35 
TN  77% <7 <8 <8 10 
TP  46% <5 <5 5 5 
AyG  75% <10 <12 12 20 
Note: (1) Maximum effluent discharge limits to receiving waters as prescribed in Regmento 

Técnico DGNTI-COPANTI 35-2000. 
 
The simplified BNR activated sludge process meets Panamanian effluent discharge limits.   
 
2.4.2 Primary Clarification Issue 
The recommended activated sludge treatment process scheme does not have primary clarifiers.  
Primary treatment via gravity settling has been utilized for almost 100 years in major cities throughout 
the world.  In most locations, primary sedimentation tanks were initially installed as the only means of 
waste treatment to minimize the nuisance discharge of pollutants to receiving waters, to protect public 
health and to improve water quality.  As regulatory requirements became more stringent the original 
gravity settling primary treatment units were upgraded either by chemical addition to improve 
sedimentation performance or by installing secondary treatment works.  In the United States, 
secondary treatment was mandated on a federal level in 1968.  Over the next decades treatment works 
were upgraded or expanded in all communities across the USA.  These construction programs were 
subsidized by federal grants up to 75 to 85 percent of the capital cost depending upon the technologies 
installed.  Coastal cities such as Boston and San Diego postponed installation of costly secondary 
treatment works for almost 30 years due to a variety of fiscal, institutional and water quality reasons.  
The traditional wastewater treatment process sequence is primary sedimentation tanks followed by the 
activated sludge process. 
 



2.0 Treatment Alternatives 
 
 

Hwd:Chapter 2 2-6 Addendum to Panamá Bay and  
  Panamá City Sanitation Project 

In cold or temperate climates, gravity settling is an effective unit process.  In large systems located in 
tropical and semi-tropical climates, primary treatment has not always been installed due to the 
following reasons: 

a. At warmer liquid temperatures, the sedimentation process is not as effective. 

b. In large collection systems, wastewater will become septic and some solids components 
will begin to breakdown into soluble BOD.  This reduces the BOD level in the settled 
solids and the overall BOD removal by the sedimentation process. 

c. In large collection systems with long detention times, hydrogen sulfide will be 
generated causing odor problems in treatment plant headworks and primary tanks.  As a 
result of odor problems, primary sedimentation tanks are usually covered and all gases 
are collected and processed in chemical scrubbers.  This is an additional capital and 
O&M expense. 

In South Florida, regional wastewater treatment plants were constructed or expanded in the 1970’s in 
response to the federal requirements mandating secondary treatment.  The status of these secondary 
plants with respect to primary treatment works is as follows: 

Table 2.4-2 
South Florida Regional Secondary Treatment Works 

Design Capacity Primary Treatment Facilities 
Location MGD M3/Sec. Yes No 

Miami-Dade County     
  -Homestead 8 0.35 -- √ 
  -South District 100 4.39 -- √ 
  -Virginia Key 143 6.27 -- √ 
  -North District 120 5.26 √ -- 
Broward County     
  -Hollywood 58 2.54 -- √ 
  -Fort Lauderdale 52 2.28 -- √ 
  -Broward County OES 80 3.50 -- √ 
  -Miramar 8 0.35 -- √ 
Palm Beach County     
  -Boca Raton 20 0.88 √ -- 
  -Boynton/Delray 26 1.14 -- √ 
  -South Central 30 1.32 -- √ 
  -ENCON 8 0.35 -- √ 
TOTAL 653 28.64   

 

These plants serve a population over 4 million South Florida residents.  Two treatment plants with 
primary sedimentation tanks are the North District Plant located in Miami-Dade County and the Boca 
Raton facility.  The primary treatment tanks have aluminum covers.  All gases are captured and treated 
in chemical scrubbers.   



2.0 Treatment Alternatives 
 
 

Hwd:Chapter 2 2-7 Addendum to Panamá Bay and  
  Panamá City Sanitation Project 

In general primary sedimentation tanks are not utilized in semi-tropical south Florida for the following 
reasons: 

a. Fair to poor BOD5 removal anticipated.  Performance has been confirmed in smaller 
primary treatment plants phased out of operation in the 1980’s. 

b. Elimination of odor problems associated with primary tanks and avoidance of odor 
scrubbing capital and O&M cost.  Most regional plants are located in the close 
proximity of residential communities and odor emissions are not tolerated. 

c. Cost effectiveness not demonstrated.  Once the federal grant program was eliminated, 
communities could not fiscally justify the additional cost of primary sedimentation 
works. 

d. Less land is required. 

The construction cost of high rate primary clarifiers with pile supported foundations, covers to control 
odors and associated works is estimated at $11,000,000. 

Table 2.4-3 
Primary Clarification Process Present Worth Cost Analysis 

Option 
Present Worth 

Cost (1) 
(A) Construction of primary sedimentation tanks $11,00,000 
  
(B) No primary tanks.  Power cost associated with additional BOD5 removal 

in aeration basin 
$4,595,000 

Note: (1) Present worth cost calculated on a Capital Recovery Factor of 0.1241 based upon a 12 percent interest rate 
over a 30 year period. 

 

The “No Primary Tank” option is 50 percent more cost effective.  This analysis does not take into 
account the additional O&M cost needed for the primary clarifiers or the incremental cost of increasing 
the solids digestion facilities associated with higher solids load from primary tanks.   

The primary tanks associated with conventional activated sludge process removals more TSS and 
generates more (raw) solids to be processed in the anaerobic digesters. 

 
BNR Activated Sludge Process 

Solids to Anaerobic 
Digestion 

No Primary Tanks 51 
With Primary Tanks 73 

 
Larger and more costly anaerobic digestion tanks are needed with the conventional BNR activated 
sludge process.  There exists no cost justification for primary tanks.  A process advantage of primary 
clarification that with chemical addition (CEPT), higher flows can be treated and provide good TSS 
removal and adequate BOD removals.  This allows more flexibility in phasing future works.  The final 
clarifiers for the biological activated sludge plant can be provided with more “rugged” mechanisms 



2.0 Treatment Alternatives 
 
 

Hwd:Chapter 2 2-8 Addendum to Panamá Bay and  
  Panamá City Sanitation Project 

and operate in the primary mode when required.  Hazen and Sawyer has designed secondary clarifiers 
to operate in the dual mode (primary or secondary) in large industrial activated sludge plants.  We 
recommend that this modification be made to about 25 percent of the secondary tanks.  This will allow 
the biological treatment units to operate within their hydraulic limits and provide a method to add 
chemicals and treat excess wet weather flows. 
 
2.4.3 Construction Cost 
Construction cost have been developed for simplified BNR activated sludge plants in modules of 25, 
51, 76 and 102 MGD as a planning tool. 
 

Table No. 2.4-4 
Simplified BNR Activated Sludge Treatment Construction Cost 

Rio Juan Diaz Wastewater Plant 
  Construction Cost versus Plant Capacity 

Item   Description 102 MGD 76 MGD 51 MGD 25 MGD 
1.  Sitework $4,500,000 $3,500,000 $2,500,000 $1,500,000 
2.  Paving 1,150,000 900,000 700,000 500,000 
3.  Pretreatment Works 8,870,000 8,200,000 7,700,000 7,000,000 
4.  Aeration Basins 25,780,000 19,400,000 13,000,000 6,500,000 
5.  Blower Building 4,900,000 4,000,000 2,500,000 1,500,000 
6.  Secondary Clarifiers 23,910,000 18,000,000 12,000,000 6,500,000 
7.  RAS-WAS Pump Stations 5,410,000 4,000,000 2,800,000 1,400,000 
8.  Chlorine Facility 2,040,000 1,700,000 1,300,000 1,000,000 
9.  Aeration Basin Dist. Box 810,000 700,000 500,000 300,000 

10.  Clarifier Dist. Box / Piping 2,860,000 2,200,000 1,500,000 800,000 
11.  Yard Piping 9,500,000 7,800,000 5,000,000 2,470,000 
12.  Anaerobic Digesters 18,610,000 15,000,000 11,000,000 4,800,000 
13.  Solids Handling 5,530,000 5,000,000 4,500,000 3,000,000 
14.  Generators 4,330,000 3,800,000 3,500,000 1,500,000 
15.  Maintenance Building 800,000 800,000 800,000 400,000 
16.  Sludge Landfill 6,000,000 5,000,000 4,000,000 3,000,000 

 Sub-Total 125,000,000 100,000,000 73,330,000 42,170,000 
17.  20% Overhead and Profit 25,000,000 20,000,000 14,670,000 7,830,000 

Total Construction Cost $150,000,000 $120,000,000 $88,000,000 $50,000,000 
 
The construction cost of the smaller 25 MGD activated sludge plant is $50,000,000.  The unit cost is 
$2 per gallon.  This cost level is typical of primary treatment works in Latin America.  The unit cost 
decreases with the larger plant size. 



2.0 Treatment Alternatives 
 
 

Hwd:Chapter 2 2-9 Addendum to Panamá Bay and  
  Panamá City Sanitation Project 

 
2.4.4 Simplified BNR Activated Sludge Operating Cost 
Annual operational and maintenance cost have been developed for various size plants. 
 

Table 2.4-5 
Annual Operational and Maintenance Cost  

Simplified BNR Activated Sludge Plant 
Juan Diaz WWTP, Republic of Panamá 

Flow – MGD 25 51 76 102 

     

Manpower         $300,000      $600,000      $860,000     $1,000,000 
Electrical Power        1,100,000     2,200,000     3,300,000       4,300,000 
Chemical 200,000        380,000        540,000          750,000 
Solids Disposal 550,000     1,000,000     1,500,000       2,000,000 
Maintenance 125,000        250,000        375,000          500,000 
Total Annual O&M Cost     $2,275,000  $4,430,000 $6,575,000    $8,550,000 
 
Unit O&M Cost in              
$ / 1,000 gallon 

 
 

$0.249 

 
 

$0.238 

 
 

$0.234 

 
 

$0.230 
 
2.5 Conventional BNR Activated Sludge Process 
2.5.1 Process Description 
The unit process is similar to the activated sludge treatment plant presented in the July 2002 CMP 
supplement.  The plant includes primary treatment gravity settling tanks.  The process schematic is 
show on Figure 2-3.  In order to meet nutrient effluent limits, the step-feed nitrification / dentrification 
BNR modification of the activated sludge process is proposed.  Expected performance is summarized 
below. 

Table 2.5-1 
Simplified BNR Activated Sludge process Performance 

   Effluent Concentration (mg/l) 
 

Parameter 
 Removal 

Percent 
Annual 
Average 

Maximum 
Month 

Maximum 
Day 

Discharge 
Limits (1)

BOD5  85% 20 <25 30 35 
TSS  85% 20 <25 30 35 
TN  77% <7 <8 <8 10 
TP  46% <5 <5 5 5 
AyG  75% <10 <12 12 20 
Note: (1) Maximum effluent discharge limits to receiving waters as prescribed in Regmento 

Técnico DGNTI-COPANTI 35-2000. 
 
 
2.5.2 Primary Clarification 
High rate gravity clarifiers are proposed in order to minimize capital cost.  This is common design 
practice in large scale primary treatment works followed by biological treatment units in metropolitan 
areas such as New York City, Washington, D.C., and Miami, Florida. 
 
The plant area requirements will increase for siting the primary clarifiers and their associated works.  
Due to the high hydrogen sulfide levels present in the raw wastewater any dedicated primary 



2.0 Treatment Alternatives 
 
 

Hwd:Chapter 2 2-10 Addendum to Panamá Bay and  
  Panamá City Sanitation Project 

clarification tanks would have to be covered to contain the odorous emissions.  All contained gases 
would be treated in chemical scrubbers. 
 

Number of Units 8 
Tank Dimensions  

- Diameter 125 foot 
- Side Water Depth 15 foot 

  
Surface Loading Rate  

Annual Average 1040 gpd/s.f. 
Peak Flow 2080 gpd/s.f. 
Wet Weather Peak Flow 2440 gpd/s.f. 

 
Removals through the high rate primary treatment units is estimated as follows: 
 

 Primary Removals 
Percent 

BOD5 25% 
TSS 50% 

 
Primary tanks will add reliability to the overall process.  Solids and organic loadings are dampened out 
when passing through the primary units.  Chemicals can be added to reduce organic loading to the 
aeration tanks.  Chemical addition to primary tanks to remove colloidal solids and the associated BOD5 
is more costly than the equivalent electrical power cost to remove the incremental BOD5.  Chemical 
addition has been practiced at several plants in order to defer capital expenditures to enlarge the 
biological treatment works.  These cost principles have been well documented at the 400 MGD 
Hyperion WWTP located in Los Angeles and other locations.  Primary treatment units also generate 